SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 66

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

[m:] [ml
Ref Level 30.00 cbm  Offset 12,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.21 dBm) ™M1[1]
1.74524620 GHz
= 26.00 dB @ - ndB 26.00 dB
04 O ATt 1.289500000 MHZ, 104 P Sl i P eVl kel e nha 2.979000000 MHZ|
I Q factor 1353.4) 7 Q factor \ 585.8
d P /
N / o /
. .
-10 df -10 d ;‘{
204 20d [
\ \ / S 1
V™ A, =30 4Bt —
-40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17452462 GHz 14,21 dBm nd8 down 1.2805 MHz ML 1.745006 GHz 15.39 dam nd8 down 2,979 WAz
T1 1 1.7443566 GHz -11.83 dbm nd8 26.00 dB T1 L 1.7435255 GHz -10.24 dBm nd8 26,00 d8
T2 1 1. 7456462 GHzZ -11.93 dém Q factor 1353.4 T2 1 1.7465045 GHz -10.96 dBm Q factor 585.8
L I 4 [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] aBm)| MI[1] 14.16 dBm
1.74461000 GHz 1.7429020 GHz
20 20
B 26.00 dB)| o ndB 26.00 dB|
- B A Aba A 4.825000000 MHz, 04 T i W Wy 9.950000000 MHZ|
[ \ 361.6) 7 Q factor 175.2
o d | 0 di ¥
J } rf
10 d - ¥ -10 di
Y !
/ | /
20 d - 20 d -
/ \ /
! \ J /]
e ¥ VAN w0 e T
-40 de
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 174461 GHz 13.94 dam nd8 down 4.825 MHz ML 1.742902 GHz 14.16 dam nd8 down 9.95 WHz
T1 1 1,742552 GHz -11.86 dm nd8 26.00 dB T1 L 1.740045 GHz -11.49 dam nd8 26,00 d8
T2 1 1.747378 GHz -11.93 dém Q factor 361.6 T2 1 1.749995 GHz -11.80 d8m Q factor 175.2
L I 4 L [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.01 dBm) ™M1[1] 11.02 dBm)
1.7478770 GHZ| 1.7412040 GHz
20 20
26.00 dB in nd 26.00 dB
10 d b N 14.356000000 MHz 0d N . - By 18.941000000 MHz
7 . e o S 010
[ 121.8 W ot 91.9)
od : 0 d
! 1
10 df } \ 10 di
R ; : E
/ |
204 20d
f
/ \‘ I /
a0 - = T 30 -
T Ve g [ T o o V™ b
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.747877 GHz 14.01 dBm nd@ down 14.356 MH2 M1 1.741204 GHz 11.82 dBm nd@ down 18,941 MHZ
T1 1 1.737637 GHz -11.94 dam nd8 26.00 dB T1 L 1735569 GHz ~14.04 dBm nd8 26.00 dB
T2 1 1,752193 GHz -11.93 dém Q factor 121.8 T2 1 1.75451 GHz -14.27 d8m Q factor 91.9
L I 4 L [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

Occupied Bandwidth

LTE Band 66 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.08 1.10 2.72 2.72 4.48 4.48 9.00 8.98 | 13.43 | 13.45 | 17.87 | 17.93
Mode LTE Band 66 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 - 2.72 - 4.49 - 9.05 - 13.41 - 17.87 -
Page Number 1 A2-14 of 29
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SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FG531227-02B

LTE Band 66

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz /| 16QAM

ctrum = pectrum i
Ref Level 30.00 cbm  Offset 12,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.60 dBm)| ™M1[1] 1 3 dBm)
- 14530 GHz - 1.744690350 GHz,
| ) S PN OccBw 1086291371 MHz X 1.105049495 MHz,
% e A RV e,
10d i okt 104 il
o o A
10 df -10 o =
204 ,'/ 20 d
" LAmrnata > A AN
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 10001 pts Span 2.8 MHz CF 1.745 GHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 174451453 GHz 15.60 dam ML L 1.74450035 GHz 15.58 dam
T1 1 1744457974 GHz 10.43 dBm Oce Bw 1.086291371 MHz T1 L 1.744452375 GHz 6.08 dBm Oce Bw 1.105049495 MHz
T2 1 1745544266 GHz 9.96 dam T2 1 1745557424 GHz 7.72 dam
L I 4 [S JL 4 -
ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30dE SWT 188 ps @ VBW 300kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
18.95 dBm) ™M1[1] 16.52 dBm)
- 1.746007900 GHz - 1 1.746053490 GHz,
2.720127987 MHz N 2.726727327 MHZ
LS I N 1
10d T 104
] \ /
o i 0 df ¢
/ 4 / I}
104 - -od 7 1
/ \ i \
204 \w 20d / :
oy SR PN R AT
B \ o ke
-40 d -40 d
50 df 50 d
60 d -60 di
CF 1,745 GHz 10001 pts Span 6.0 MHz CF 1.745 GHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.7460079 GHz 18.95 dam ML 1.74605349 GHz 16.52 dam
T1 1 1.743642336 GHz 11.52 dBm Oce Bw 2.720127987 MHz T1 L 1.743633937 GHz 10.40 dBm Oce Bw 2.726727327 MHz
T2 1 1746362464 GHz 11.70 dam T2 1 1.746360664 GHz 9.61 dam
L ] J - \ JU J ) v

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

G
i
Ref Level 30.00 GBm  Offset 12,50 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12,50 db & RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.72 dBm) 14.91 dBm)
- 1.743099200 GHz - 1.742956200 GHz,
. 4.480551945 MHz ; 4.482551745 MHZ
10 di ,,‘(\4 Tkt 10 d w'{‘ Yad AV WO ‘
/ | | |
o di { 0di ,
T 1
/ \ / |
-tod -10d + T
/
/ 3 » / Y
204 / 20 i
ot
ApLP A, e
" of / ks TANW ALY AN " A, | v
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 10001 pts Span 10.0 MHz CF 1.745 GHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1.7430992 GHz 15.72 dam ML 1.7429562 GHz 14,31 dam
T1 1 174277022 GHz 9.54 dBm Oce Bw 4,480551945 MHz T1 L 1.74276322 GHz 9.37 dBm Oce Bw 4.482551745 MHz
T2 1 174725077 GHz 10.04 dam T2 1 174724578 GHz 9.67 dam
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG531227-02B

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[m] [ml
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30dE SWT  127ps @ VBW  1MHz Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.06 dbm)| 15.84 dBm
- 1 1.74644790 GHz -
XQce By 9.005099490 MHz - £.967101290 MHZ
| e AN A A
10 df ¥ 10 d ™ !
\ ]
4 /
d | P
° i o 7
A !
~1od L -0 d }
/‘ ‘\ / i
204 i 20d 1 \
v -
WAVTRS i i A\, e o N\ O
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 1,745 GHz 10001 pts Span 20.0 MHz CF 1.745 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L.7464479 GHz 17.06 dam ML 17419543 GHz 15.84 dam
T1 1 1.74049045 GHz 11.44 dBm Oce Bw 9.00509549 MHz T1 L 1.74052045 GHz 10.16 dBm Oce Bw £.98710129 MHz
T2 1 174949555 GHz 11.15 dam T2 1 1.749507855 GHz 11.08 dam
L I 4 [S JL 4 -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1]
= o " 13.492656734 MHz @ - 13.450654035 MHz
10d P "’\,/'\ e S 104 rnn, ! f‘\‘
{ f \
04 | 04 / |
10 df I 10 d { \
| |
20 d 20 d Il v
", .
o] mrn Don s
ey e .
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 10001 pts Span 40,0 MHz CF 1.745 GHz 10001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17439531 GHz 15.51 dam ML L 1.7480837 GHz 13.95 dam
T1 1 1.73629867 GHz 9.92 dBm Oce Bw 13.432656734 MHz T1 L 1.73830767 GHz 9.28 dBm Oce Bw 13.459654035 MHz
T2 1 1.75173133 GHz 9.40 dam T2 1 175176732 GHz 9.75 dam
L I 4 L [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att a0de SWT 10ps @ VBW  1MHz  Mode FFT o Att a0ds SWT i5ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.32 dBm) ™M1[1] 14.95 dBm)
- 1.74399210 GHz - 1.75042750 GHz,
"‘K 17.870212979 MHz B 17.930206979 MHz
d 3 £, LVl PYATL "Iv 4 A0, WATLN c
10 10
] \ | \
od 0 d
| \ { ‘I«
_1od L -10d 7 +
] \ / \
204 g \ 20d i
Fa S Al /
A M TPt BTl ) A
-40 df
50 df 50 d
60 d -60 di
CF 1,745 GHz 10001 pts Span 40.0 MHz CF 1.745 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17439921 GHz 14,32 dam ML 17504275 GHz 14,95 dam
T1 1 1,73605289 GHz 10.90 dBm Oce Bw 17.870212579 MHz T1 L 1.7360489 GHz 10.11 cBm Oce Bw 17.930206979 MHz
T2 1 1.75392311 GHz 9.36 dam T2 1 17539791 GHz 8.86 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG531227-02B

LTE Band 66

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

ctrum = pectrum i
Ref Level 30.00 cbm  Offset 12,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.66 dBm 14.98 dBm)|
1.745320570 GHz 1.745703130 GHz,
= 1096650335 MHz @ 2.7219276807 MHZ
11
10d Falaa W o 104
od 0 d f
+
/ \
10 d 204 f
4 /
/
204 . 20d 1
/ |~/ o~
-30 dBm J T \_/\ v
-40 df
50 df 50 d
-6 df -60 di
CF 1,745 GHz 10001 pts Span 2.8 MHz CF 1.745 GHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 174532057 GHz 14.66 dBm ML L 174570313 GHz 14,98 dam
T1 1 1.744452655 GHz 6.10 dBm Oce Bw 1.096650335 MHz T1 L 1.743642336 GHz 9.52 dBm Oce Bw 2.721927807 MHz
T2 1 1745549305 GHz 7.58 darm T2 1 1.746364264 GHz 10.10 dam
L I 4 [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1 12.98 dBm) ™M1[1 15.06 dBm)
- 1.746807800 GHz - 1.74463000 GHz,
B Occ B 4.499550045 MHz ,J\ 051004891 MHz
104 7 o, al 104 ¥y Ve
i
o d / 0 di
! / \
-10 df "‘ -10 .’
/ /
204 s 20d 1
E / A K i -
LAV AV T <7 = y RSy
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 1,745 GHz 10001 pts Span 10.0 MHz CF 1.745 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L.7468078 GHz 12.98 dam ML 1.74463 GHz 15.06 dam
T1 1 1,74274923 GHz 9.07 dBm Oce Bw 4,499550045 MHz T1 L 1.74049045 GHz .92 dBm Oce Bw 9.051094691 MHz
T2 1 174724878 GHz 9.17 dam T2 1 1.74954155 GHz 9.28 dam
L ] J - \ JU J ) v

Middle Channel / 20MHz / 64QAM

G
v
Ref Level 30.00 GBm  Offset 12,50 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,50 db & RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode FFT b ALt 30 de SWT 10 ps & VBW 1 MHz Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5 dBm)| 12.51 dBm)
- 1.75144940 GHz - 1.75342720 GHz,
Occ B ,ﬂ‘ 13.4116568894 MHz 1 17.874212579 MHz
} A A p 1 X
10 7 ¥ 10 Ay "
[ |
od ! b 0 d {
' |
04 ; T 10 d - T
/ \ |
20d f \ 20d
e -'v ey =0 - L\‘ ey
|~ = J"’"‘T" el M)
-40 ds 40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 10001 pts Span 40,0 MHz CF 1.745 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17514494 GHz 13.55 dam ML L 17534272 GHz 12.51 dam
T1 1 1.73629867 GHz 8.65 dBm Oce Bw 13.411656834 MHz T1 L 1.73609689 GHz 7.07 dam Oce Bw 17.874212579 MHz
T2 1 1.75171033 GHz 7.52 dam T2 1 17539711 GHz 8.17 dam
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG531227-02B

Conducted Band Edge

LTE Band 66 / 1.4MHz / QPSK
Lowest Band Edge / 1RB Highest Band Edge / 1RB

Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr

Limit ¢heck PABS | SPURIGHIE GliEk _ PABS
G | 3 3 DABS Line _$PURJOUS_LINE_ABS, PAS!
20 UIBIHF“IH PURIOUS INE_ABS F /-\ 20 GBH‘:‘P ?_ S
| |
10 dBm ] \ 10 dBm ’ ]
ode { i 0 dem ™
-10 dBm [ -10 dBm J
SPURIOUS_LINE_ABS l \ ]’r
-20 dBm [ -‘\l -20 dBm f
-30 dBm %

-30 dem
et | L \r\ S M, | it
: |4 . e

;40 dam
2. d ) o) Ay . p ‘“ -]
R ‘.»awfn) e e "“«mw«ﬂ
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stﬂ 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Ppowerabs | & Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70900 GHz -28.94 d&m -15.94 d8 1.778 GHz 1.780 GHz 100.000 kHz 1.77971 GHz 20.81 dBm -9.19 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -19.83 dBm -6.83 dB 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -21.99 dBm -5.90 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71024 GHz 21.17 dBm -8.63 d& 1.781 GHz 1.790 GHz 1,000 MHz 1.78101 GHz -30.75 dBm -17.75 db
]—' ) e '"[ 1 v

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
q 3 3 PABRS Line SPURIOUS INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dbm
At
10 dbm /f""“""”"‘\ﬁ 10 dBT “’"“"\
ods I\\ 0 dem; \
-10 dem | -10 ddm ‘

SPURIOUS_LINE_ABS
-20 dBm

|
lr =20 dpm
-30 dém "’WMI{ J \“M -3 fem \ le L
-40 dem e ""WW ""'"'Hr 'jﬁ)‘ Tﬂ"‘ A | mm’““

— — ot 40 dem 7 -

I e ST U e YT SRS AU s S

-50 dBm -50 dem

-60 dBm -60 dBm

Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stﬂ 1.79 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLi Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1,700 GHz 1.709 GHz 1.000 MHz 1,70880 GHz -21.08 d&m -8.08 d& 1.778 GHz 1.780 GHz 100.000 kHz 1.77887 GHz 13.04 dBm -16.96 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -27.45 dBm -14.45 dB 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -30.07 dBm -17.07 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71106 GHz 12.92 dém -17.08 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78124 GHz -22.29 dBm -5.29 db

TEL : 886-3-327-3456 Page Number 1 A2-14 of 29
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line SPURIOUS _LINE_ABS. PASES
20 dBm 75 20 dem: /-
[\ [\
10 dBm ! ‘ 10 dBm } t
0de [ l 0 dem J x‘
-10 dBm -10 dBm
SPURIOUS_LINE_ABS ‘ H r
20 dem 7 \1 20 dim
-30 dBm »J[ | -30 dem 1
el 2 o
T oy, | g (ﬂ “*‘\ W‘ | w’"ﬁm o e
A, dem 7 . P 7 W-ﬁa puitim T rd Y
J \ . .
~ _ - > e 7
50 dam 50 dem R S poe”
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170892 GHz -29.45 dem -16.45 dB 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77973 GHz 20.13 dBm -0.97 d&
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz -22.35 dbm -9.35 db 1.780 GHz 1.781 GHz 20,000 kHz 1.78004 GHz -23.03 dBm -10.03 dB
1,710 GHz 1.712 GHz 100,000 kHz 1,71023 GHz 20.43 dem -9.57 d& 1.781 CHz 1700 GH2 1.00D MHz 78106 CHe 33.35 dBm 2038 db,
.
I - I 1 P2
Dater 1 12:26:21

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
q 3 3 DABS Li SPURIOUS INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB!!':i‘P S
10 dBm f X ‘\ 10 dBmys “‘\
nds f’ ! 0 demy \
-10 dem I I -10 dfm ‘
SPURIOUS_LINE_ABS ‘ l
20 dem 1 \MM 20 dbm 3
-30 dém 'W‘J -30 gBm VLT‘
m,,»r'““ ,,,rJ ""‘%.\‘J
-40 dém e v v = M”U 40 dBm - e | l,llm""l““
ST Lo A it S TP M":J MWM«W L) 4-4_.......1-\-# s — . -
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170892 GHz -24.24 dBm -il.24 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77972 GHz 12.41 dBm -17.59 dB
1.708 GHe 1.710 GHz 20.000 kHz 1.71000 GHz ~29.27 dém -16.27 d8 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -30.96 dBm -17.96 de
1,710 GHz 1.712 GHz 100,000 kHz 171071 GHz 12.54 dBm -17.46 dB 1.781 CHz 1700 GH2 1,000 Mz 78145 CHe ~23.67 dhm i0'67 db
.
i J1 i

© 14.APR.2025 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-14 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-

02B

LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

o
ectrum =\ s um v
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F ['\ 20 GBH‘.‘P S
10 dBm ; \ 10 dBm —
|
ode \ 0 dem r‘ \‘
-10 dBm \ -10 dBm
SPURIOUS_LINE_ABS "ﬁ J’
20 dem - 20 dim r["
.30 dBm j 30 den—)
.,
. falbarmd, _A”‘J o . \1 i) T i,
_iD dBm 7 \ " 7 W 4 i =] u \'\” v o
- o et d SRR e
I ) PO B o 2] " e vl — ..uj .“Wmd"'ﬂ
-50 dBm e -50 dBm sy
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70897 GHz -32.37 dém -19.37 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77976 GHz 19.12 dBm -10.88 dB
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -25.92 dBm -12.92 8 1.780 GHz 1.781 GHz 20,000 kHz 178000 GHz -23.66 dBm -10.66 dB
1,710 GHz 1.712 GHz 100,000 kHz 171027 GHz 19.43 dBm -10.57 d& 1.781 CHz 1700 GH2 1.00D MHz 178107 GHz 33.83 dBm 2083 B
.
Il - I 1 P2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
q 3 3 DABS Line SPURIOUS INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS 20 dbm
10 dBm Vi L.\ mdﬂr},* -“‘\\
0da f \ o dern] ¥
|
-10 dBm J -10 dgm -
SPURIOUS_LINE_ABS { \
20 dem L 20 dbm :
-30 dBm —r [ &"”h -30 gem | ;
40 dBm — M”MH 4@";% J‘\% r M‘M S
R R P T I | '\""n...| i [N PR B =
-50 dem -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALi Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170892 GHz -27.44 dem -14.44 dB 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77058 GHz 11.13 dBm -18.87 dB
1.709 GHz 1.710 Ghz 20.000 kHz 1.71000 GHz -31.50 dBm -18.50 d& 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -34.32 dBm -21.32 dB
1,710 GHz 1.712 GHz 100,000 kHz 1,71095 GHz 11.09 dBm -18.91 dB 1.781 CHz 1700 GH2 1,000 Mz 78104 CHe ~29.56 cbm ~16 56 db
.
I 1 r3

Date: 14.APR.2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-14 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr ﬂ%’ ] um 5
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm - = 10 W\
0 B /I Uilb e -
-10 dBm i -10 dBm: E
SPURIOUS_LINE_ABS [ i
20 dem 20 dim
|t l ‘
30 dem | a0 derm st
i,
_@WMW #,,,m"’" J\ ""“"w«w
-40 dam —— -40 dem
B e !
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70896 GHz -21.27 dém -8.27 d8 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77786 GHz .08 dBm -21.02 d&
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -31.03 dém -18.03 8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -32.99 dBm -19.99 dB
1,710 GHz 1.713 GHz 100,000 kHz 1,71205 GHz 9,20 dem -20.80 d& 1.781 CHz 1.700 GH2 1,000 Miz 178123 GHz 95 .72 dBm Ci279 B
I - I 1 B2

LTE Band 66 /

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectr

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.50 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.50 dB Mode Auto Sweep

@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 C‘BH‘n‘P S
10 dém 10 dém
m o ety PP
ode f‘ : dem \,
-10 dBm T -10 dBm: &
SPURIOUS_LINE_ABS ‘I l
20 dem - 20 dim
et | |
-30 dem P -30 dBm M !
M»\MMW' mwj Wﬁﬁwﬂ " im
40 dem P 40 dBm o
- i e - " Iy Raai T T——
T Feng el SRR
-50 dam -50 dem
&0 dBm 50 derm
Start 1.7 GHz 3003 pts Stop 1.713 GHz [|[start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70887 GHz -22.28 dém -9.28 dé 1.777 GHz 1.780 GHz 100.000 kHz 1.77923 GHz .18 dBm -21.82 dB
1.709 GHz 1710 GHz 30.000 kkz 1.71000 GHz -30.67 dm -17.67 8 1.780 GHz 1.781 GHz 30.000 kHz 1,78000 GHz -31.36 dBm -18.36 dB
1,710 GHz 1.713 GHz 100,000 kHz 1.71268 GHz 8,52 dem -21.48 dB 1.781 CHz 1.700 GH2 1.000 MH2 1.78128 GHz 25,63 dBm -12.63 dB
)i i )

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-14

of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 66 / 3MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 12.50 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.50 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 C‘BH‘n‘P S
10 dem 10 dBm:
f;«ﬂw—m‘w-w’l—«mﬂﬁ wmwm\
od8 H [[[ ¢ cem ‘I
-10 dBm { % 10 dem %
SPURIOUS_LINE_ABS ‘I {
20 dem i 20 dBm \
-30 dem - o] -30 dem iy
a4 Mur} * { i'm' g,
-40 dBm gy T -40 dBm N
I ! P ]
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stﬂ 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170200 GHz -25.39 dém -12.39 dé 1.777 GHz 1.780 GHz 100.000 kHz 1.77770 GHz 7.17 dBm -22.83 dB
1.709 GHz 1710 GHz 30.000 kkz 1.71000 GHz -33.56 dBm -20.56 o8 1.780 GHz 1.781 GHz 30.000 kHz 1,78000 GHz -35.18 dBm -22,18 dB
1,710 GHz 1.713 GHz 100,000 kHz 171191 GHz 7,48 dém -22.52 dB 1.781 CHz 1.700 GH2 1.000 MH2 1.78120 GHz ~27.85 dBm -14.85 dB
i i )
Date: 14.APR.2025 12 5 Date

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-14 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 66 / 5SMHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr ﬂ%’ ] um 5
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHIE GHEEKARS_ PAES
G| 3 3 DABS Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dém
r.wnww- MMWMM..JMM\! ian.u-w-ﬂ'i\m WA LY mew_\
o ds o | B
| \
-10 dBm / || pry
SPURIOUS_LINE_ABS H ‘ \
20 dem ~ ] 20 dBm |
R cemntl i ]
-30 dBm Lo -30 dem Wﬂmfn«m
Mwumwwdqw -.4-»“’“"‘ ‘(‘ MMWW*‘-»MW
- _ a2 Y
40 dary 40 dBm. ]
V] NS
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170891 GHz -23.21 dém -10.21 d8 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77630 GHz 7.22 dbm -22.78 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.70889 GHz -29.25 dbm -16.29 d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -32.41 dBm -19.41 dB
1,710 GHz 1.715 GHz 100,000 kHz 1,71239 GHz £.99 dem -23.01 dB 1.781 CHz 1700 GH2 1,000 Mz 1 7R241 CHe 2629 dhm 1529 ds
I - I 1 P2

LTE Band 66 /

5MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectr

(%]

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.50 dB

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 12,50 de
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 C‘BH‘n‘P S
10 dBm 10 dBm
et E e ) Ay
0dB {/ L dem. \
10 dem { l 10 dem
SPURIOUS_LINE_ABS } ‘ \
“20 dem i i 20 dBm ‘
M.M {
-30 dBm BRI aat ! 30 dBm i
A ’ et
40 dam s ] 40 B ‘h S CaL T
- | —— - m:
il Nty %MWW
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stﬂ 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70890 GHz -24.21 dém -11.21 dé 1.775 GHz 1.780 GHz 100.000 kHz 1.77556 GHz 6.04 dBém -23.96 dB
1.709 GHz 1710 GHz 50.000 khz 1.71000 GHz -31.65 dBm -18.65 8 1.780 GHz 1.781 GHz 50.000 kHz 178001 GHz -31.07 dBm -18.07 dB
1,710 GHz 1.715 GHz 100,000 kHz 171448 GHz £.12 dém -23.87 dB 1.781 CHz 1.700 GH2 1.000 MH2 1.78273 GHz -30.75 dBm -17.75 dB
)i i )
1
TEL : 886-3-327-3456 Page Number 1 A2-14 of 29

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 66 / 5SMHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum =
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line SPURIOUS _LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
v e} J""I‘w\-f‘\,,[ e A et R et g e
0dB { T of dem f
[
-10 d8m 1 10 dBm !
SPURIOUS_LINE_ABS / \
20 dem 20 dBm {
aisaiaci™ j ]
-30 dBm: PR -30 dBm e —— —
R Wikl g "
40 dBm— s -40 dBm § el s e
aman—
-50 dam -50 dem
-0 dBém 50 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |___Power Abs ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170850 GHz -26.64 dBm -13.64 dB 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77723 GHz 5.45 dBm -24.55 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz -32.67 dbm -19.67 d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -33.34 dBm -20.34 dB
1,710 GHz 1.715 GHz 100,000 kHz 171381 GHz 4,91 dem -25.09 dB 1.781 CHz 1700 GH2 1.00D Mz 78107 CHe 31.31 dBm 1651 db
I 1 1 3

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-14 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 66 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
e . , P o - . -
ods (P,(..n.\,.., B Y Wﬂﬂ’\hﬂl‘ o dem T R e e A Ml i UV l\'-’\/"‘-\r-\‘l
|
-10 dem i ‘I _10 dem ]
SPURIOUS_LINE_ABS | L l
20 dem i \\ 40 dem ;
|
-30 dBm M ininles ety .4/ ﬂzu dBm 1 .
1 b " N
r‘ e i v
; 40 dem "'w i S
-50 dam -50 dem
-0 dBém 50 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70885 GHz -27.31 dém -14.31 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77110 GHz 4.03 dBm -25.97 dB
1.709 GHz 1.710 GHz 160.000 khz 1.71000 GHz -32.66 dbm -19.66 d& 1.780 GHz 1.781 GHz 100,000 kHz 1.78001 GHz -34.21 dBm -21.21 dB
1,710 GHz 1.720 GHz 100,000 kHz 171032 GHz 3,98 dem -26.02 dB 1.781 CHz 1700 GH2 1,000 Mz 78897 CHe ~32.19 dhm ~15°19°d
S
.
I - J1 1 3

LTE Band 66 /

10MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m ] o
spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
G | 3 3 PABS Line _$PURIOUS_LINE_ABS PASES
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dbim
10 dBm 10 dBm
ode P A ARV A LA AN ANt o Bty A A AR At A A AR
f | ‘u
-10 dBm | \ !
SPURIOUS_LINE_ABS { \ l
20 dem J } \
-30 dBm — e Jf by ———
h e A

; | hsapatnrel] " [ e o . .
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|l Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Range Up RBW | Freguency | _PowerAbs |  aLimit

1.700 GHz 1.700 GHz 1.000 MHz 1.70877 GHz -28.46 dem -15.46 dB 1.770 GRz 1.780 Ghz 100.000 kHz 1.77314 GHz 3.04 dBm -26.96 dB

1.709 GHz 1.710 GHz 100,000 kHz 1.70995 GHz -34.84 dém -21.84 8 1.780 GHz 1.781 GHz 100,000 kHz 178002 GHz -34.02 dBm -21.02 dB

1,710 GHz 1.720 GHz 100,000 kHz 171828 GHz 3,09 dem -26.01 dB 1.781 CHz 1.700 GH2 1,000 Miz 170352 GHz 32.75 dBm 1875 B

.
I 1 r3

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-14 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 66 / 10MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dem 10 dBm:
ode T ] 0 (R o
f \ |
-10 d8m ; -3 dem -
SPURIOUS_LINE_ABS | ‘ |
-20 dem J (e dBm ]
-30 dBm ! H\ 0 dem hl
e RN L f . s r .
i —r’ 40 dem i o
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|| Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70898 GHz -30.86 dBm -17.86 d& 1.770 GRz 1.780 Ghz 100.000 kHz 1.77236 GHz 2.13 dBm -27.87 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.70998 GHz -35.34 dBm -22.34 dB 1780 GHz 1781 GHz 100,000 kHz 178005 CH= 36,44 dBm 53 44 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71617 GHz 2.49 dBm -27.51 dB 1.781 CHz 1.700 GH2 1.000 MH2 170167 GHz 3414 dBm o114 B
I J1 1 3
Date: 14.APR.2025 12:4B:16 Date: 14.APR.
TEL : 886-3-327-3456 Page Number 1 A2-14 of 29

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 66 / 15MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
0de B A e Ry 1 A e g ettt
| |
-10 dBm \ -1 dBm
SPURIOUS_LINE_ABS | l
20 dem 1 20 dem
'w \
-30 dBm - LA 30 dem
7 P i L o L YR,
40 dBm 40 dem o)
-50 dam -50 dem
-0 dBém 50 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[['Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170896 GHz -28.78 dem -15.78 dB 1.765 GRz 1.780 Ghz 100.000 kHz 1.76750 GHz 2.43 dBm -27.57 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.71000 GHz -32.64 dam -19.64 d8 1.780 GHz 1.781 GHz 200.000 kHz 1.78002 GHz -32.97 dém -19.97 de
1,710 GHz 1.725 GHz 100,000 kHz 1723233 GHz 2.64 dém -27.36 dB 1.781 CHz 1700 GH2 1,000 Mz 78775 CHe ~32.51chm 1551 db
S
.
I - J1 1 3
Dater 1 12:51

LTE Band 66 /

15MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[_] ] o
spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PAES | SPURIGHE GHBEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
ods ( o .. 0 ety - -
-10 dBm - \ -1 dBm \
SPURIOUS_LINE_ABS J I ‘
20 dem { 2p dem
J \ \
-30 dBm - -30 dem \
——
e '-“Lm/‘ \\ | TP FYTPRRo oS
40 dBm L40 dem =
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70875 GHz -30.57 dém -17.97 d& 1.765 GHz 1.780 Ghz 100.000 kHz 1.77347 GHz 1.42 dBm -28.58 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70999 GHz -32.80 dBm -19.80 & 1.780 GHz 1.781 GHz 200.000 kHz 178005 GHz -34.55 dBm -21.55 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70866 GHz -32.62 dém -19.62 d& 1.760 GHz 1.780 Ghz 100.000 kHz 1.76389 GHz 0.14 dBm -20.86 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70889 GHz -35.48 dém -22.48 dé 1,760 GHz 1.780 GHz 100.000 kHz 1,76534 GHz -0.13 dém -30.13 dB
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Conducted Spurious Emission
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66 / 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
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30.000 MHz 1,000 GHz 1.000 MHz 985.69965 MHz -47.03 dBm -34.03 dB 30,000 MHz 1,000 GHz 1.000 MHz 926.55922 MHz -46.98 dém -33.98 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -42.82 dBm -29.82 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.64455 GHz -47.29 dm -34.29 d&
1.790 GHz 3,000 GHz 1.000 MHz 2.96633 GHz -45,72 dBm -32,72 dB 1.790 GHz 3,000 GHz 1.000 MHz 2,50507 GHz -45 .66 dBm -32.66 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98542 GHz -41.43 dBm -28.43 dB 3.000 GHz 9.000 GHz 1.000 MHz 8.91076 GHz -41.34 dBm -28.34 db
9.000 GHz 13.000 GHz 1.000 MHz 12.01437 GHz -40.95 dBm -27.95 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.90126 GHz -40.78 dBm -27.78 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.65640 GHz -33.82 dBm -20.82 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65149 GHz -33.92 dBm -20.92 dB&
- p— -
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1.000 GHz 1,700 GHz 1.000 MHz 1,57879 GHz -47.14 dBm -34.14 dB
1.790 GHz 3.000 GHz 1.000 MHz 1.79181 GHz -45.38 dem -32.38 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.98842 GHz -41.58 dBm -28.58 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,59630 GHz -40,86 dBm -27.86 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.64982 GHz -33.74 dBm -20.74 d&
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LTE Band 66 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
= ||| spe ¥
Ref Level 0.00 dém  Offset 12,50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,50 d Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 905.22989 MHz -47.06 dBrm -34.06 dB 30,000 MHz 1,000 GHz 1.000 MHz 971.15692 MHz -46.87 dBm -33.87 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -42.37 dBm -29.37 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59803 GHz -47.06 dBm -34.06 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.97238 GHz -45,76 dBm -32,76 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,07843 GHz -46,09 dBm -33.00 dB
3.000 GHz 2.000 GHz 1.000 MHz 8.93676 GHz -41.58 dBm -28.58 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99192 GHz -41.50 dBm -28.50 db
9.000 GHz 13.000 GHz 1.000 MHz 12.46282 GHz -40.97 dBm -27.97 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64729 GHz -40.82 dBm -27.82 dB8
13.000 GHz 18.000 GHz 1.000 MHz 17.64982 GHz -33.82 dBm -20.82 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.64940 GHz -33.76 dBm -20.76 dB
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1.790 GHz 3.000 GHz 1.000 MHz 1.79020 GHz -45.84 dem -32.84 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99492 GHz -41.59 dim -28.59 dB
9.000 GHz 13,000 GHz 1.000 MHz 1290776 GHz -40,89 dBm -27.89 dB
13.000 GHz 18,000 GHz 1.000 MHz 1764899 GHz -33.87 dBm -20.87 d&
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LTE Band 66 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 934.80010 MHz -46.93 dBm -33.93 dB 30,000 MHz 1,000 GHz 1.000 MHz 967.76362 MHz -47.05 dBm -34.05dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -43.13 dBm -30.13 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.62216 GHz -47.35 dBm -34.35 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.50265 GHz -45,95 dBm -32,95 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,07319 GHz -45,89 dBm -32,89 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.80542 GHz -41.58 dBm -28.58 dB 3.000 GHz 9.000 GHz 1.000 MHz 8.90726 GHz -41.53 dBm -28.53 db
9.000 GHz 13.000 GHz 1.000 MHz 12.45732 GHz -40.81 dBm -27.81 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65229 GHz -40,91 dBm -27.91 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65232 GHz -33.93 dBm -20.92 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65482 GHz -34.01 dBm -21.01 dB
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30,000 MHz 1,000 GHz 1,000 MHz 81361069 MHz -47,07 dBm -34.07 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.57739 GHz -47.29 dBm -34.20 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.97440 GHz -45.96 dBm -32.96 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.91642 GHz -41.52 dBm -28.52 dB
9.000 GHz 13,000 GHz 1.000 MHz 1212596 GHz -40,99 dBm -27.99 dB
13.000 GHz 18,000 GHz 1.000 MHz 17 66607 GHz -33.72 dBém -20.72 d&
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LTE Band 66 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
= ||| spe ¥
Ref Level 0.00 dém  Offset 12,50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
o ds _ EPURY.LLT VI - POV
P B PP P R P e Al
oot 1
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 925.10495 MHz -46.99 dBm -33.99 dB 30,000 MHz 1,000 GHz 1.000 MHz 945.94953 MHz -47.08 dBm -34.08 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -44.02 dBm -31.02 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.61132 GHz -47.38 dBm -34.38 dB
1,790 GHz 3,000 GHz 1.000 MHz 2,50709 GHz -45,99 dBm -32,90 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,51717 GHz -46,07 dBm -33.07 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99092 GHz -41.52 dBm -28.52 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99092 GHz -41.48 dBm -26.48 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65029 GHz -40.57 dBm -27.57 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65929 GHz -40,99 dBm -27.99 d&
13.000 GHz 18.000 GHz 1.000 MHz 17.66024 GHz -33.84 dBm -20.84 db 13.000 GHz 18,000 GHz 1.000 MHz 17.65690 GHz -33.91 dBm -20.91 dB&
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Spectrum
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30,000 MHz 1,000 GHz 1,000 MHz 896,98901 MHz -46,98 dBm -33.98 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1,58228 GHz -47.28 dBém -34.28 dB
1.790 GHz 3.000 GHz 1.000 MHz 1.79020 GHz -42.32 dem -29.32 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.91742 GHz -41.63 dBm -28.63 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264479 GHz -40,79 dBm -27.79 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.66815 GHz -34.07 dBém -21.07 d&
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LTE Band 66 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
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Ref Level 0.00 dém  Offset 12,50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,50 d Mode Auto Sweep
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Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 942.55622 MHz -46.96 dBm -33.96 dB 30,000 MHz 1,000 GHz 1.000 MHz 947.88856 MHz -46.92 dBm -33.92dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -42.92 dBm -29.92 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69843 GHz -47.29 dm -34.29 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.94980 GHz -46,03 dBm -33.03 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.06472 GHz -45,93 dBm -32,93 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99392 GHz -41.45 dBm -28.45 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98292 GHz -41.67 dBm -28.67 db
9.000 GHz 13.000 GHz 1.000 MHz 12.48381 GHz -40.77 dBm -27.77 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65229 GHz -40.79 dBm -27.79 d&
13.000 GHz 18.000 GHz 1.000 MHz 17.64274 GHz -33.84 dBm -20.84 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.64607 GHz -33.87 dém -20.87 dB&
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10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dem A e
P N AP hd
pne e ety
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 950,79710 MHz -47.,04 dBm -34.04 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.63826 GHz -47.09 dem -34.00 dB
1.790 GHz 3.000 GHz 1.000 MHz 1.79101 GHz -40.96 dBm -27.96 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.96842 GHz -41.68 dBm -28.68 dB
9.000 GHz 13,000 GHz 1.000 MHz 1246492 GHz -40,90 dBm -27.90 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.65899 GHz -33.85 dBm -20.85 d&
i S
J1 J L
Date: 14. 13
TEL : 886-3-327-3456 Page Number 1 A2-14 of 29

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 66 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.50 dB Mode Auto Sweep

Spe Y

Ref Level 0,00 dBm
SGL Count 100/100

Offset 12.50 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 dB -30 dBm
40dB 1 .',vmkm_.k 40 dBm _ 1 A—Avfm
T P N’ w " S s
pnerieinpe
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 928.01348 MHz -47.05 dBm -34.05 dB 30,000 MHz 1,000 GHz 1.000 MHz 980.36732 MHz -47.06 dBm -34.06 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69878 GHz -44.95 dBm -31.95 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.61482 GHz -47.16 dBm -34.16 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.47766 GHz -45.76 dBm -32,76 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.53289 GHz -46.,00 dBm -33.00 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93742 GHz -41.58 dbm -28.58 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99792 GHz -41.61 dBm -28.61 db
9.000 GHz 13.000 GHz 1.000 MHz 12.91026 GHz -40.83 dBm -27.83 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.47182 GHz -40.91 dBm -27.81 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65732 GHz -33.73 dBm -20.72 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65190 GHz -33,79 dBém -20.79 dB
- p— e m—
{ L J o L L J v
D: 14.AFPR.202 13:36:11 14.APR.202

Highest Channel / QPSK

Spectrum
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dem . .Y
I e T
| adtine nain
i 151
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 928,01349 MHz -47,03 dBm -34.03 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.60187 GHz -47.41 dBm -34.41 dB
1.790 GHz 3.000 GHz 1.000 MHz 1,79020 GHz -44.,55 dBém -31.55 d8
3.000 GHz 9.000 GHz 1.000 MHz 8.90426 GHz -41.60 dBm -28.60 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265429 GHz -40,70 dBm -27.70 dB
13.000 GHz 18,000 GHz 1.000 MHz 1766274 GHz -34.06 dBm -21.06 d&
it S
J1 J L
Date: 14. 13:38:38

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamon . FCC RADIO TEST REPORT Report No. : FG531227-02B
Frequency Stability
Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0093
40 Normal Voltage 0.0065
30 Normal Voltage 0.0040
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0042
0 Normal Voltage 0.0003
PASS
-10 Normal Voltage 0.0045
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0001
Note:

1. Normal Voltage = 3.8 V. ; Minimum Voltage = 3.4 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A2-14 of 29
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FG531227-02B

LTE Band 71

Peak-to-Average Ratio

Mode

Mod.

QPSK

LTE Band 71 / 20MHz

RB Size

Full RB

16QAM

64QAM

256QAM

Limit: 13dB

Middle CH

Full RB

Full RB

Full RB

Result

5.33

5.94

6.46

PASS

LTE Band 71 / 20MHz / QPSK

LTE Band 71 / 20MHz / 16QAM

Middle Channel / Full RB

Spectrum 3 Spectr 3
Ref Level 30.00 dbm  Offset 11.50 b Ref Level 30.00 cBm  Offset 1150 0B
lo_att 0 dB__AQT 2ms @ RBW 20 MHz lo_att 0 dB__AQT 2 ms @ RBW 20 MHz
@153 view @153 view
— —
N - o .
<. B
00 00
X 5
\ \
1
1B + 1E4
{
1
1 1 +
F 680.5 MHz Mean Pwr + 20.00 di F 680.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2126 cbm  27.02 dbm 5.73 dB 2.46 dB 4.55 dB 5.33 dB 5.62 dB Trace 1 | 20,29 dbm 26,62 dbm 5.34 dB 2.95 dB 5.07 dB 5.94 dB 5.20 dB
e — —
[T ) BEERREN ]

Midd

le Channel / Full RB

S— G
Spectr 3
Ref Level 30.00 cbm  Offset 11,50 dB
lo_att 0 dB__AQT 2ms @ RBW 20 MHz
@153 view
=
[
o %
00
1E-L 3
;
\
L |
1 :
!
F 680.5 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 19.27 dbm 26,35 dbm 7.08 dB 3.13 dB 5.25 dB ©.46 0B ©.96 dB
—
[T

TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number

1 A15-1 of 23



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG531227-02B

26dB Bandwidth

LTE Band 71 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.94 4.79 9.73 9.71 | 14.32 | 14.68 | 18.86 | 18.94

Mode LTE Band 71 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.92 - 9.91 - 14.35 - 18.86 -

: A15-2 of 23

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 71

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

J

J

o o
Ref Level 30.00 dém  Offset 11,50 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 0de SWT 18 ps @ VBW 300kHz  Mode FFT o Att swT 18 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
Gy 15.91 dbm| Gy 1.90 dbm
681.92900 MHZ] 682.05600 MHz
20 #1 20
e 26.00 dB| ndB 26.00 dB)
w0 P e N S P L S, 4.945000000 MH2 104 oo i b e BN S, 4.795000000 MHz|
- 7 Q factor 137.8 - ] Q factor 1 142.2]
0 dé: 0 dée l‘
iy | |
-10 dem . -10 dem -
’ / o A / \
| 2my - zan — N ii==a.
-30 dem ~30 dém
a0 dem 40 dBm
-50 dem 50 dBm
-0 dam -60 dam
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
ype | Ref | Trc ~value -value unction unction Resul vpe | Ref | Trc -value -value unction unction Resu
T Ref | Tr X-val ¥-val Functi Function Result T Ref | Tr %-val ¥-val Functi Function Result
M1 1 681.329 MHz 15.41 dBm nd@ down 4.945 MHz M1 682.058 MHZ 14.80 dBm nd@ down 4,795 MHZ
TL 1 678.032 MHz -10.33 dém ndg 26.00 dB 1 L 76,112 MHz -10.99 dém ndg 26,00 d&
T2 1 582.976 MHz -10.34 dBm Q factor 137.8 T2 1 582,908 MHz -11.41 dBm qQ factor 2
. o ;

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

J

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.20 dBm| ™Il 16.51 dBm)
» 682.1380 MHz e 676.4640 MHz
= - 26.00 dB @ X . nde 26.00 dB
04 / 9.730000000 MHz| 104 fal sl BT 9.710000000 MHz
- ] Q factor 70.1 b Q factor \ 69.7
| :‘ s
-10 dam " -10 dém: - l.
- A ey RS e / p A |
-20.d s 20 B~ W == = =
-30 dBm -30 dém
~40 dm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 682.138 MHz 16.28 dBm ndB_down 9.73 MHz ML 676,464 MHz 16.51 dBm ndB_down 9,71 MHZ
TL 1 675.625 MHz -9.75 dBm nd8 26.00 dB T1 L 675.625 MHz -8.96 dBm nd8 26.00 dB
T2 1 685.355 MHz -9.24 dam qQ factor 0.1 T2 1 5B5.335 MHZ -9.47 dam qQ factor 69.7
) w0 ) ) wo

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A15-3 of 23



ssanranas. FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

[m:] [m:l
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.89 dbm)| MI[1] 14.11 dBm
R 686.1040 MHZ N 686.5040 MHz
= - ndB 26.00 dB @ ndB ‘ 26.00 dB
0 P e T WL N B S 14.326000000 MHz 04 P S, PO R - S Py 14.685000000 MHz
x 1 Q factor ll 47.9 : i 'Q factor 1 46.8
0d8 ! T 0 d o L\
; 1 [ !
10 dBm v L‘ -10 dem: I -
I‘ | i \
20 dBm AT gl B 20 dem e
P o R ke
230 dom 3
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 586.104 MHz 15.89 dam nd8 down 14.326 MHz ML 5B6.584 MHzZ 14,11 dBm nd8 down 14,685 MHz
T1 1 673.307 MHz -9.72 dBm nd8 26,00 dB T1 L £73.217 MHz -11.91 dam nd8 26,00 d8
T2 1 MHz -10.67 d8m Q factor 47.9 T2 1 6B7.903 MHz -11.70 d8m Q factor 46.8
~ I 4 S JL 4 -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.6a dBm) ™M1[1] 13.98 dBm)
688.2920 MHz 6808.0120 MHz
20 d8 M 20
ndB b 26.00 dB ndB }" 26.00 dB
o el ol " . A
10 d r N o B fal W SR A, \ 18.861000000 'VIHz 10 4 o 4 ?"H‘\J \~ J 18.941000000 V\Hz
{I Q factor | 36.5 ] =V a rdcror 36.3
!
0d8 T 0 d
] 12
-10 dBm f T
20 dgm \W -
e B s N W i A
=
-40 dBm
-50 dBm 50 dém
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 588.292 MHz 16.63 dam nd8 down 18.861 MHz ML 6BE.01Z MHZ 13.38 dam nd8 down 18,941 MHz
TL 1 671.189 MHz -6.63 dBm nd8 26.00 dB T1 L 670,95 MHz -12.99 dbm nd8 26.00 dB
T2 1 680.05 MHz -9.41 dBm Q factor 36.5 T2 1 6B89.891 MHz -12.61 dém Q factor 36.3
L ] J - ( JU J ) v

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG531227-02B

LTE Band 71

Middle Channel / 5SMHz /| 64QAM Middle Channel / 10MHz / 64QAM

(%] &)

Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.93 dBm) ™M1[1] 14.91 dBm)
" 679.13100 MHz N 681.2990 MHz
= M1 nd 26.00 dB @ ¥ nde 26.00 dB
od A A \ ot 4.925000000 MHZ 04 B A W, .910000000 MHZ]
= 7 0 factor h 137.9 b 7 Q factor \ 68.7
i /
ods : L 0 de
) \ /
1y :
} Az -10 dém: i
/ 3 /
A 20 di f _
Wi A
-30 dam
-40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 679.131 MHz 12.93 dam nd8 down 4.925 MHz ML 581209 MHz 14.91 dam nd8 down 9.91 WHz
T1 1 678.022 MHz -13.03 dbm nd8 26.00 dB T1 L 675.485 MHz -10.74 dBm nd8 26,00 d8
T2 1 682.948 MHz -12.88 dém Q factor 137.9 T2 1 6BS.395 MHz -10.56 dBm Q factor 68.7
~ I 4 L S JL 4 -

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 30 dBm)| ™M1[1] 12.58 dBm)
" 675.1950 MHz 689.2110 MHz
= b nd 26.00 dB @ nd 26.00 dB
o AN . £ e B O, 14.356000000 MHz . . Bwt ey 18.861000000 MHz
W ] 1= Y fadtor \ V7.0 e ] T N — AT e e ‘ 36.5
0w | o | |
2 |
10 dBm: g -10 dBm: o -
\ / 4
o \ 2
20 danr‘ — o e Y 20 dem g
AT VY e A |
-30g8y -
IR T
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 675.195 MHz 13.30 dam nd8 down 14.356 MHz ML L 589.211 MHz 12,58 dam nd8 down 18,861 MHz
T1 1 673.337 MHz -12.93 dbm nd8 26.00 dB T1 L 671.029 MHz -13.15 dbm nd8 26,00 d8
T2 1 687.693 MHz -12.22 dam qQ factor 47.0 T2 1 589.891 MHZ -13.02 dam qQ factor 36.5
L ] J - ( JU J ) v

TEL : 886-3-327-3456 Page Number 1 A15-5 of 23
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

Occupied Bandwidth

LTE Band 71 : 99%0OBW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.50 4.48 9.06 9.04 | 13.50 | 13.54 | 17.95 | 17.99
Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.49 - 9.12 - 13.53 - 17.97 -
Page Number : A15-6 of 23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 71

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

[m] [ml
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.10 dBm) ™M1[1] 15.14 dBm)
- 680.517000 MHz - X 679.993100 MHz
- \,.f\- Occ Bre N 4.500540945 MHz 5 Occ B _ 4.481551845 MHZ
w0 o v ram e e Pt 0d Aoy o\ 0 G
{ ! \
0 / 0 de ! |
/ | |
/ \
10 dBm: 7 -10 dBm: - -
A
n y /)
20 oy / / LWL LNAN 20 dom 4 \ ¥
| SRR L~ ¥ 7 = Vs VAt Sy
-30 dbm -30 dam
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 680.5 MHz 10001 pts Span 10.0 MHz CF 680.5 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 680.517 MHz 15.10 dam ML 579.9931 MHz 15.14 dam
T1 1 678.247225 MHz 10.24 dBm Oce Bw 4.500543945 MHz T1 L 678.269223 MHz 9.31 dBm Oce Bw 4,481551645 MHz
T2 1 682.747775 NHz 10.30 dam T2 1 682750775 MHz 9.23 dam
~r
~ I 4 JL -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30dE SWT  127us @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
aBm) ™M1[1 16.50 dBm)
683 70 MHZ| 160 MHz
= 9.065003491 MHz @ - Occ By 90 MHZ
10d 104 O s AV S PO ~
0d8 0 d / T
| \
-10 dBm: -10 dém: 1 T
e 20 / L P
Gia <
-30 dbm -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 680.5 MHz 10001 pts Span 20.0 MHz CF 680.5 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 683.7557 MHz 17.39 dam ML L 584,623 MHz
T1 1 675.98245 MHz 11.20 dBm Oce Bw 9.065093451 MHz T1 L 675.99045 MHz Oce Bw 9.04109569 MHz
T2 1 685.04755 MHz 11.57 dam T2 1 585.03155 MHz
L ] J - ( JU J ) v

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A15-7 of 23



ssanranas. FCC RADIO TEST REPORT Report No. : FG531227-02B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum i
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.40 dBm)
20 d8 s - 20
7l Occ Bre 13.507649235 MHz o
10 df yrpreend WA 10 4 T A ol o/
. I \ * f X
0db i \. 0 der ! ll
! 1 | |
-10 dBm: - + -10 dem: T -
{ \n / \
20 dBm v .. = 20 dBm
N Vel Y AV
Poworrdenred N Nv,\./v\fw AT
<l dem -5
-40 dam: -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 680.5 MHz 10001 pts Span 40,0 MHz CF 680.5 MHz 10001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 677.1793 MHz 15.26 dam ML 5B2.4537 MHz 14,40 dBm
T1 1 573.75667 MHz 10.98 dBm Oce Bw 13.507649235 MHz T1 L 673.71768 MHz 10.22 dBm Oce Bw 13.540645935 MHz
T2 1 687.26432 MHz 10.80 dam T2 1 687.25832 MHZ 9.50 dam
~r
~ I 4 S JL 4 -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att a0de SWT iGus @ VBW  1MHz  Mode FFT o Att a0ds SWT i5ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.80 dBm 12.98 dBm)|
- 688.25120 MHz - 688.66720 MHZ,
. 17.958204180 MHz cBw i 17.990200980 MHz
o ¥ N 10d
10 I’ " 10 o T o !"'i
|
0d8 t 0 d 1
-10 dBm -10 dém I‘
\ \
20 dBm y R 20 dBm
riiecn W
i g 20 8 i y
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 680.5 MHz 10001 pts Span 40.0 MHz CF 680.5 MHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 688.2512 MHz 14,80 dam ML 5BE.6672 MHz 12.98 dam
T1 1 671.5160 MHz 10.78 dBm Oce Bw 17.95320418 MHz T1 L £71.4929 MHz 9.70 dBm Oce Bw 17.99020098 MHz
T2 1 689.4751 MHz 10.55 dam T2 1 589.4831 MHz 9.90 dam
L ] J - ( JU J ) v
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 71

ctrum = i
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att 0dE SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1.07 dBm)| ™M1[1] 15.52 dBm)
- 661.012900 MHz - . 676.75840 MHZ,
T occBw 4.491550845 MHz Ao Occ B N 9.1210876891 MHZ
104 1 i ] 104 AaAavA! N2
10 : v it 10
0 dé: / § 0 da )
/ |
-10 dem ,'i - -10 dem -
\ ] \
20 dBm 20 dem
o \/’V‘""f‘ \/J R e NN A b
60 -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 680.5 MHz 10001 pts Span 10.0 MHz CF 680.5 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 6810120 MHz 13.97 dam ML 576. 7564 MHz 15.52 dam
T1 1 678.250224 MHz 7.17 dm Oce Bw 4,491550845 MHz T1 L 675.98645 MHz 8.35 dBm Oce Bw 9.121067691 MHz
T2 1 682.750775 MHz 8.72 dam T2 1 585.10754 MHz 9.20 dam
~r
~ I 4 S JL 4 -
ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0de SWT i5ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.23 dBm) 12.58 dBm)
686.27440 MHZ 671.94090 MHZ,
= occBw " @ 17.970202980 MHz
104 ] LA 104 - 4
L i =i 3t § 1 J‘ [EAw=w mire i s M
| |
ads | 4 0 des ! f
/ | | |
-10 dBm: - -10 dem: 1 {
0 e / 5 0 e / 3
21 jm 21 m- A
= . P s ° M/ .
A Ty . o V™.
3 et o
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 680.5 MHz 10001 pts Span 40,0 MHz CF 680.5 MHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 686.2744 MHz 14,23 dam ML 571.9400 MHz 12,58 dam
T1 1 673.73868 MHz 9.41 dBm Oce Bw 13.534646535 MHz T1 L 6715320 MHz 9.07 dBm Oce Bw 17.97020298 MHz
T2 1 687.27332 MHz 9.30 dam T2 1 589.5031 MHz 8.80 dam
L ] J - ( JU J ) v
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